
EDWARD F. POOLOS 

DIRECTOR 

JEFFERY W. KITCHENS 

DEPUTY DIRECTOR 

AUG O 5 2025 

A□EM 
Alabama Department of Environmental Management 

adem.alabama.gov 

1400 Coliseum Blvd. 36110-2400 ■ Post Office Box 301463 
Montgomery, Alabama 36130-1463 

(334) 271-7700 ■ FAX (334) 271-7950 

Billy Shannon, Board Chairman 
Water Works and Sewer Board of the Town of Ardmore 
Post Office Box 26 
Ardm ore, TN 38449 

RE: Draft Permit 
NPDES Permit No. AL0023329 
Ardmore WWTP 
Limestone County, Alabama 

Dear Mr. Shannon: 

Transmitted herei n is a draft of the referenced permit. 

KAY lvEY 
GOVERNOR 

We would appreciate your comments on the permit within 30 days of the date of this letter. Please direct 
[...]
4.4 Have you submitted either of the following to the NPDES permitting authority that contains information substantialy 
Identical to that required in Table F: (1) a pretreatment program annual report submitted within one year of the 
application or (2) a pretreatment program? 

□ Yes O No + SKIP to item 4.6. 

4.5 Identify the title and date of the annual report or pretreatment program referenced in Item 4.4. SKIP to Item 4.7. 

4.6 Have you completed and attached Table F to this application package? 

□ ~ □ No 

EPA Fonn 3510-2A (Revised 3-19) Page9 



EPA lden1lfication Number 

I 
NPOES Permit Number 

AL0023329 I 
FacityName 

Ardmore WWTP I 
Fonn Appml,ed 0Ml5119 

0MB No. 2040-0004 

1? 
~ 
~ 
0 u 

I 
i 
1 

I 
I 
1 

4.7 Does the POTW receive, or has it been notified that it wil receive, by truck, rail, or dedicated pipe, any wastes that are 
regulated as RCRA hazardous wastes pursuant to 40 CFR 261? 

0 Yes 12) No ~ SKIP lo Item 4.9. 

4.8 If ves, orovide the followina information: 
Annual 

Hazardous Waste Waste Transport Method Amount of Units Number ( check aH that apply) Waste 
Received 

□ Truck □ Rail 

□ Dedicated pipe □ Other (specify) 

□ Truck □ Rail 

□ Dedicated pipe □ Other (specify) 

□ Truck □ Rail 

□ Dedicated pipe □ Other (specify) 

4.9 Does the POTW receive, or has it been notified that it will receive, wastewaters that originate from remedial activities, 
induding those undertaken pursuant to CERCLA and Sections 3004(7) or 3008(h) of RCRA? 

□ Yes 0 No ~ SKIP to Section 5. 

4.10 Does the POTW receive (or expect to receive) less than 15 kilograms per month of non-arute hazardous wastes as 
specified in 40 CFR 261 .30(d) and 261 .33(e)? 

□ Yes~ SKIP to Section 5. □ No 

4.11 Have you reported the following information in an attachment to this application: identification and de~tion of the 
site(s) or facility(ies) at which the wastewater originates; the identities of the wastewater's hazardous constituents; and 
the extent of treatment if any, the wastewater receives or will receive before entering the POTW? 

D Yes 0 No 

SECTION 5 COMBINED SEWER OVERFLOWS (40 CFR 122 21(J/181) 

I 
i 
I s 

5.1 

5.2 

5.3 

Does the treatment works have a combined sewer system? 

D Yes 0 No ~SKIP to Section 6. 

Have you attached a CSO system map to this application? (See instructions for map requirements.) 

□ ~ □ ~ 

Have you attached a CSO system diagram to this application? (See instructions for ciagram requirements.) 

D Yes O No 

EPA Form 3510-2A (Revised 3-19) Page 10 



EPA Identification Nllllber 

I 
NPOES Permit Number 

I 
Facility Name 

I 
Form Approved 0:w5/19 

AL0023329 Ardmore WWTP 0MB No. 2040-0004 

5.4 For each CSO outfall, provide the following information. (Attach additional sheets as necessary.) 

CSO Outfall Number - CSO Outfall Number -- CSO Outfall Number --

C 
City or town 

0 

I State and ZIP code 
u 

.! County 

I latitude . , N . ' # . , . 
0 . , N . , 

" . , # u, longitude (.) 

Distance from shore ft. ft. ft. 

Depth below surface ft. ft. ft. 

5.5 Did the POTW monitor any of the following items in the past year for its CSO outfalls? 

CSO Outfall Number - CSO Outfall Number -- CSO Outfall Number - -
Rainfall □ Yes □ No □ Yes □ No □ Yes □ No 

11:11/1 
C 
"C CSO flow volume □ Yes □ No □ Yes □ No □ Yes □ No j 
C 

CSO pollutant 0 
□ Yes □ No □ Yes □ No □ Yes □ No ::E 

concentrations 0 
fj 

Receiving water quality □ Yes □ No □ Yes □ No □ Yes □ No 

CSO frequency □ Yes □ No □ Yes □ No □ Yes □ No 

Number of storm events □ Yes □ No □ Yes □ No □ Yes □ No 

5.6 Provide the following information for each of your CSO outfalls. 

CSO Outfall Number - CSO Outfall Number - CSO Outfall Number -... .. 
Number of CSO events in ~ events events events 

i the past year 
Q, 

hours hours hours .E Average duration per 

f event 
• D Actual or D Estimated D Actual or D Estimated D Actual or D Estimated 
ili million gallons million gallons million gallons 
§ Average volume per event 

□ Actual or □ Estimated □ Actual or □ Estimated □ Actual or □ Estimated 

Minimum rainfall causing nches of rainfall inches of rainfall inches of rainfall 
a CSO event in last year 

□ Actual or □ Estimated D Actual or □ Estinaled □ Actual or □ Estimated 

EPA Form 3510.2A (Revised 3-19) Page 11 



EPA ldentiication Number NPOES Permit Numbei 

AL0023329 
FacityName 

Ardmore WWTP 
Fenn ApprMd 0MJS/19 

OM9 No. 2040-0004 

5.7 Provide the information in the table below for each of ur CSO outfalls. 

6.1 

6.2 

CSO Outfall Number CSO Outfall Number _ CSO Outfall Number 

Receiving water name 

Name or watershed/ 
streams tern 
U.S. Soil Conservation 
Service 14-digit 
watershed code 
(if known) 
Name of state 
mana ement/river basin 
U.S. Geological Survey 
8-Digt Hydrologlc Unit 
Code if known 
Desaiption ot known 
water quality impacts on 
rer.eiving stream by CSO 
(see instructions for 
exam les 

D Unknown D Unknown D Unknown 

D Unknown D Unknown D Unknown 

In Column 1 below, mark the sections of Fonn 2A that you have compl!ted and are submitting with your application. For 
each section, specify in Column 2 any attachments that you are enclosing lo alert the permitting authority, Note that not 
aNa licants are re uired to rovide attachments. 

Column 1 Column2 -- ---
Section 1: Basic Application (2) 
Information for All A licants □ w/ varianr.e requesl(s) □ w/ additlonal attachments 

0 Sectlon 2: Additional 0 w/ topographic map 0 w/ process flow diagram 
lnfonnallon □ w/ additional attachments 

0 w/Table A □ w/ Table D 

0 Section 3: Information on 0 w/Table B □ w/ Table E Effluent Discharges 
□ w/Table C □ w/ additional attachments 

Section 4: Industrial □ w/ SIU and NSCIU attachments □ w/ Table F 
□ Discharges and Hazardous 

□ w/ additional attachments Wastes 

□ 
Section 5: Combined Sewer □ wfCSOmap □ w/ additional attachments 
Overflows □ w/ CSO system diagram 

0 Section 6: CheckUst and 
□ w/ lttachments 

Certification Statement 
Certlfk:atlon Statement 

I certify under penalty of 18w that lhls document and an attachments ware prepared under my direction or supervision in 
8CCO(dance wilh a system designed to assure that qualified personnel properly gather and evaluate the infonnslion 
submitted. Based on my Inquiry of the person or persons who manage the system, or those persons dilBctly responsible 
for gathering the information, the information submitted is, to the best of my knowledge and belief, true, scC1Jf8te, and 
complete. I am aware that there are signif,cant penalties for submitting false Information, including the possibility of fine 
and im riso11ment for knowin violations. 
Name (print or type first and last name) Official tiUe 

Superintend net 

Date signed 

Paqe 12 



EPA ldtntilcation Number 

Pollutant 
Value Units 

2.31 me/I 

188.4 col/lOOmL 

1.105 MGD 

6.98 s.u. 

7.26 s.u. 

Temperature (winter) 

FICillyName 
Ardmore WWTP 

Value 

1.90 

119.99 

Units 

mg/I 

col/lOOml 

Outlatl Number 

164 

164 

Nlnberof 
IN 

5210-A 

Colllert 

FonnAppio.i~9 
OMBNo.2040-«l04 

□ I&. 
0.1 mg/I li!l loD.. 

1 col/100ml □ Ml 
IZIMDL 

6 □ ML Total suspended solids (TSS) me/I 1.22 me/I 164 0.5 mg/I Iii! MDL 

1 Sampling shal be conducted according to sufficiently sensitive test procedures (i.e., methods) approved under 40 CFR 136 for the analysis of pollutants or polutant paramel8rs or 
required under 40 CFR chapter I, subchapter Nor 0. See instructions and 40 CFR 122.21(eX3). 

EPA Fonn 3510-2A (Revised 3-19) Page 13 



This page intentionally left blank. 



EPA ldentMleation Nlfflber 

Pollutant 
Value Units Value Units 

Ammonia (as N) 0.94 mg/I 0.62 mg/1 

Chlorine 
total residual TRC 2 0.01 mg/I 0.01 mg/1 

6.79 mg/I 6.36 mg/I 

1.33 mg/I 0.86 mg/I 

12.8 mg/I 6.19 mg/I 

Oil and grease N/A 

1.39 mg/I 0.67 mg/I 

OutfaR Number 

Numbtrof 
Sam 

164 10002 

82 8021 

164 10360 

11 m4500 

11 351.2 

El664A 

11 m4500 

Fonn AppllMld (M5119 
0MB No. 2040-0004 

ML or MDL 
(include units) 

O.lmg/L ~~ 
□ ML 

0.01mg/L 0MDL 

□ ML 
0.1 mg/L l2I MOL 

□ ML 
0.1 mg/L @ MDL 

□ ML 
0.1 mg/L @ MDL 

□ ML 
0.1 mg/L 121 MOL 

□ Ml 
0.1 mg/L l2l MDL 

ot-ahfissotvee TSS 6 mg/I 1.22 mg/I 164 25400 0.5 mg/I ~ :X, 

1 Sampling shall be conducted according to sufficiently sensitive test procedures (i.e., methods) approved under 40 CFR 136 for the analysis of pollutants or pollutant parameters or 
required under 40 CFR chapter I, subchapter N or 0. See instructions and 40 CFR 122.21 (e)(3). 
2 Facilities that do not use chlorine for disinfection, do not use chlorine elsewhere in the treatment process, and have no reasonable potential to <ischarge chlorine in their effluent are not 
requi'ed to report data for chlome. 

EPA Form 3510-2A (Revised 3-19} Page 15 



This page intentionally left blank. 



..... AERATION SECONDARY 

...... BASIN I CLARIFIER 
c-

WASTE SLUDGE 
0.35 MGD n 1,,; ••~n 

I 

I , 
I 

, r - - - - - - - - - - - - ◄ ---------------I 

I 

I 

I 

I 

HYDRO SIEVE / 
HEADWORKS 

0 35 MGD 

INFLUENT 
SAMPLING POINT 

I 

T ..... 
I ...... 
I 

I 

I 

I 

I 

I I 
RAW INFLUENT I I BIOLAC BASIN 

NO. 2 
PUMP STATION/ - - - - - - - - - - - 1- ____ ◄ _ '!'J[\§"[~ ~L_U_p9~ _____ _1 

SLUDGE HANDLING 
1.0MGD 

w 
('.) 

J~ 0 
:::, 
_j 
{/) 

I- w z I-
w {/) 
:::, <( 
_j s LL 
z -
0 
-,-

T 
I 

I 

I 

I 

I 

I 
I 

I 

I 

I 

I 

I 

I 
I 

RAW INFLUENT 
PUMP STATION 

1.0MGD 

I- ~~ z 
w 
:::, 
_j 

LL 
z 

-

0.35 MGD 

BIOLAC BASIN 
NO. 3 
0.35 MGD 

CHLORINATION/ 
r"'lll....olllllllll __ _, DECHLORINATION t---_[_◄•....ollll ~------_j 

-.... FACILITY 

FLOW 
METER 

0.35 MGD 

,__--...._~--i-- -J PRE-SCREENING ~ 
...... 

ULTRA SCREEN 
MICRO FILTER 

0.35 MGD 

0.35 MGD 

FLOW 
MEASUREMENT 

..... 

....... 

~-----► ----- - ---- - - - - - --► ------ --- * SLUDGE HANDLING LAGOON 
(3.5 Million Gallon Capacity) 

- -- Plant Flow 

- - - - - - Sludge Flow 

*Sludge storage on site 

**Backup power supplied by generator 

1-
z 
w 

EFFLUENT 3 
SAMPLING POINT [:t 

w 

TO PINEY CREEK 

RECEIVED 
JUN 1 1 2025 

IND/MUN BRANCH 

....... 

I 

SECONDARY 
CLARIFIER 

0.35 MGD 
z 
0::: 
:::, 

BIOLAC BASIN 
NO. 1 ·~ 

0.35 MGD 

I 

I 
I_ ______ ..J 

INFLUENT 
SAMPLING POINT 

EXISTING PLANT DESIGN 
FLOW OF 0.35MGD 

w 
('.) 
0 
:::, 
_j 

{/) 

--------, 

Existing 
Process Flow Diagram 
Ardmore Wastewater 

Treatment Plant 
October 2024 



MANUAL 
BAR 

SCREEN 
2.0 MGD 

INFLUENT 
SAMPLING POINT 

RAW INFLUENT 
PUMP STATION 

2.0 MGD 

1-
z 
w 
::::, 
_J 

LL 
z 

--- Plant Flow 

- - - - - - - Sludge Flow 

*Sludge storage on site 
**Backup power supplied by generator 

SPUTTER ~-~ 
1----~ BOX SBR 

2.0 MGD 

BYPASS TO BIOLAC SYSTEM 

I 

L , ~----
0.9 MGD 

RAPID MIX TANK 
I 0.9 MGD .,. 

FLOCCULATION 
TANK 

~-------◄- - - - - --~---0-.9M=G-□-----, 
DUAL STAGE 

FILTER 1 __ _ ◄- ___ ___ __ _ ...,___ __ ___,o=.9rMG= D--~ 

DUAL STAGE 
FILTER 2 

r--- -- ---- - - ◄-- -<---=0.97MFG~□ ---

I 

T 

UV SYSTEM 
0.9 MGD 

EFFLUENT WEIR 
WITH 

r- - - - - - - ◄- - - - - - ~ 
FLOW METER EXISTING CHLORINE 

CONTACT CHAMBER t 
SLUDGE LAGOON* 

3.5 Mill ion Gallon Capaci ty 

ECEIVED 
JUN 1 1 2025 

IND/MUN BRANCH 
WATER DIVISION 

POST 
AERATION 

BASIN 

0.9 MGD 

OUTFALL TO 
PINEY CREEK 

PLANT DESIGN FLOW OF 0.9MGD WITH 
HYDRAULIC CAPACITY OF 2.0 MGD 

Proposed 
Process Flow Diagram 
Ardmore Wastewater 

Treatment Plant 
October 2024 



Exitisting Ardmor~ 
Wastewater Treatment 

Facility 
Topographic Map 

Front Gate: N 34° 59' 8.09", W 86° 51' 8.03" 

IND/ N BRANCH 
WATER DIVISION 

No wells are know to be located 
within 1/4 mile of the facility 

0.1 0.2 0.4 

"' 0 
0 

0.6 

A rdmore 

'O 
0:: 

The National Map: i, Maxar, 
• bus OS, USGS, N tyrelsen, 
staat, GSA, Geoland, ity Maps 
rs, City of Huntsville, , METI/NASA, 

Park Ave SDA, USFWS 



Exitisting Ardmore 
Wastewater Treatment 

Facility 
Topographic Map 

Front Gate: N 34° 59' 8.09", W 86° 51' 8.03" 

in 1/4 mile of the facility 

0.14 



EPA ldentificabl Number NPDES Perm~ Nllnber 
AL0023329 I 

Facilly Name 
Ardmore WWTP I 

Form Approved 03Al5119 
0MB No. 2040-0004 

Form 
28 &EPA NPDES 

U.S Environmental Protection Agency 
Appllcatlon for NPDES Ptnnlt for Sewage Sludge Management 

NEW AND EXISTING TREATMENT WORKS TREATING DOMESTIC SEWAGE 
PRELIMINARY INFORMATION 

Does ~ facility currendy have an effective NPDES permit or have you been directed by your NPDES permitting authority to submit a 
full Fonn 2S permit application? 
0 Yes + Complete Part 2 of application package (begins p. 7). D No + Complete Part 1 of application package (below). 

PART 1 LIMITED BACKGROUND INFORMATION (40 CFR 122.21(c)(2)(H)) 
Complete this part only if you are a "sludge-only" facility (i.e., a facility that does not currently have, and is not applying for, an NPDES 

ermit for a direct dischar e to a surface bod of water . 
PART 1 SECTION 1. FACILITY INFORMATION 140 CFR 122.211 c1( 2)( ii)'Ail 

1.1 Facility name 

Mailing address (street or P.O. box) 

City or town State ZIP code 

Contact name (first and last) Trtle Phone number Email address 

Location address (street, route number, or other specific identifier) 
□ Same as mailing address 

City or town 

1.2 Ownership Status 

D Public-federal 

□ Private 

D Public-state 

D other (specify) 

State ZIP code 

□ Other public (specify}, _____ _ 

PART 1. SECTION 2. APPLICANT INFORMATION (40 CFR 122 21 ic1(21111 )(B)) 

2.1 

2.2 

t s 

I 2.3 

3.1 

j 
t 
in 

J 

Is applicant different from entity listed under Item 1.1 above? 
D Yes D No+ SKIP to Item 2.3 (Part 1, Section 2). 

Applicant name 

Applicant address (street or P.O. box) 

City or town State ZIP code 

Contact name (first and last) Title Phone number EmaN address 

Is the applicant the facility's owner, operator, or both? (Check only one response.) 
0 Owner O Operator O Both 

Provide the total dry metric tons per the latest 365-<iay period of sewage sludge generated, treated, used, and 
disposed of: 

Practice Dry llletrtc Tons per 

Amount generated at the facility 

Amount treated at the facility 

Amount used (i.e., received from off site) at the facility 

Amount disposed of at the facility 

EPA Fonn 3510-2S (Reviled 3-19) Page 1 



EPA ldentificaUon Nlmber Facilty Name 
Ardmore WWTP 

Form Appro'llld 03XIS/19 
0MB No. 2040-0004 

4.1 Using the table below or a separate attachment, provide existing sewage sludge monitoring data for the pollutants 
for which limits in sewage sludge have been established in 40 CFR 503 for your facility's expected use or disposal 
practices. If available, base data on three or more samples taken at least one month apart and no more than 
4.5 years old. 

D Check here if you have provided a separate attachment with this information. 

Pollutant 

Arsenic 

Cadmium 

Chromium 

Copper 

Lead 

Mercury 

Molybdenum 

Nickel 

Selenium 

Zinc 

Other (specify) 

Other (specify) 

Other (specify) 

Other (specify) 

Other (specify) 

Other (specify) 

Other (specify) 

Other (specify) 

Other (specify) 

Concentration 
(ffl9\g dry weight) Analytical Method Detection Level 

forAnal ii 

EPA Fom, 3510-2S (Revised 3-19) 



~ u • LI. .. 
1 -I 
1 
c • 
i 
~ 

EPA Identification Number Facility Name 
Ardmore WWTP 

Fonn Approved O:ws/19 
0MB No. 2040-0004 

5.1 

5.2 

For each sewage sludge use or disposal practice, indicate the amount of sewage sludge used or disposed of, the 
applicable pathogen class and reduction alternative, and the applicable vector attraction reduction option. Attach 
additional a es, as necessa . 

Use or Disposal Practice 
check one 

□ Land appUcation of bulk sewage 
□ Land appNcation of biosolids 

(bulk) 
□ Land application of biosolids 

(bags) 
□ Surface disposal in a landfill 
□ Other surface disposal 
□ Incineration 

Pathogen Class and 
Reduction Altematlve 
□ Not applicable 
□ Class A, Alternative 1 
□ Class A, Alternative 2 
□ Class A, Alternative 3 
□ Class A, Alternative 4 
□ Class A, Alternative 5 
D Class A, Alternative 6 
□ Class B, Alternative 1 
D Class B, Alternative 2 
D Class B, Alternative 3 
□ Class B, Alternative 4 